Appendix G
Treatment and Management Options Technical Memorandum

W122004001LACSCO/APPENDIXES.DOC/043520003
JUNE 10, 2005

-CH:CDM

S m—- e—







Santa Monica Bay Beaches Wet Weather Bacteria TMDL
Implementation Plan

Technical Memorandum Task 6: Treatment and Management
Options

To: Morad Sedrak, City of Los Angeles Watershed Protection Division
: Representing Jurisdiction 2 and 3 Agencies

From: Ken Susilo, Psomas
Bob Kemmerle, E2
Hampik Dekermenjian, CH:CDM
Dave Jones, CH:CDM

Date: August 30, 2004

1.0 Introduction
1.1 Background

The CH:CDM team is assisting Jurisdiction groups 2 and 3, which consist of the Cities of Los
Angeles, Santa Monica, and El Segundo, the County of Los Angeles, and Caltrans in
[...]
Wet weather events result in high flows over a relatively short duration. Designing a system
to accommodate all of the flows as they are generated would be prohibitively expensive.
Therefore, all options for storm water treatment or direct discharge would involve the capture
and storage of storm water runoff. Storage costs for all options are on the order of $1 - $1.5
M/mgd, and these costs are in addition to the treatment options discussed below. It should

"be noted that costs associated with any significant conveyance facilities, and land acquisition
are not included in the cost discussion below.

The collected runoff would then be pumped from the storage facilities at a lower rate over a
period of hours or days. Technical Memorandum 4 (Hydrology) describes target runoff
volumes and storage requirements anticipated for treatment.

2.2.1 Divert to Wastewater Treatment : .

This option involves storing wet weather runoff and then routing it to the Hyperion
Treatment Plant (HTP) for treatment. The HTP unit processes include grit removal, primary
sedimentation, secondary treatment using high purity oxygen and secondary sedimentation,
disinfection using chlorine, and ocean discharge. Portions of the treated effluent are routed to
other agencies that provide further treatment to supply recycled water in the area. These

1 Referenced Presto and Invisible Structures products

TASK 6 TM FINAL REV_1_090104.doc



a SH:CPM

SMBB Wet Weather Bacteria TMDL Implementation Plan
Task 6: Treatment and Management Options
Page 18

treatment facilities were designed to meet ocean discharge requirements for collected
wastewater and are assumed to meet these standards for discharging treated wet weather
runoff. The plant capacity available to treat runoff, however, may be limited. The potential
for diversion of wet weather runoff generated in Jurisdictions 2 and 3 to the Hyperion
Wastewater Treatment Plant will be discussed in detail in the Task 7 Technical Memorandum.

2.2.2 Capture, Store, Treat and Discharge

Capture, store, treat and discharge, or treatment and discharge, refers to diverting runoff
from the storm drain system to a dedicated runoff treatment facility. The runoff would be
captured and diverted, held in temporary storage for a maximum of 24 hours, pumped to
new facilities for treatment, and discharged.

As discussed in the Task 4 Technical Memorandum, the target runoff management volume
from Jurisdictions 2 and 3 is on the order of 174 million gallons per storm event. The
proposed number and capacity of each treatment facilities will depend upon the siting
analysis and development of alternatives.

Treatment would depend on target constituents (in this case, primarily bacteria). Trash and
suspended solids would also be present in wet weather flow, and pretreatment of flows
would therefore be required to remove these constituents before treatment to remove bacteria
is implemented. This level of treatment, however, would be substantially below the level of
treatment required to beneficially reuse the runoff as discussed in Subsection 2.2.3.

This section discusses traditional as well as candidate treatment technologies that could
potentially be utilized for treatment of bacteria, where discharges are released. Traditional
treatment methods would probably be most applicable with high wet weather runoff
flowrates. The candidate treatments technologies have not been proved for this application
but could possibly provide treatment on small-scale in localized drainage areas. The
treatment technologies examined consist of the following;:

Traditional treatment

Storm water Filtration Units

Advanced Oxidation

Peracetic Acid (PAA) and Other Bactericides
Subsurface Constructed Wetlands

It should be noted that many of the information related to new and proprietary technologies
were provided by vendors and manufacturers, and implementation should be carefully
monitored and considered in the context of adaptive management practices.

2.2.2.1 Traditional Treatment

Constructing wet weather runoff treatment facilities is a relatively new concept. For this
study, wastewater treatment facilities designed to treat dilute wastewater at high rates on an
intermittent and as-needed basis will be used as the treatment model. Plants designed for the

TASK 6 TM FINAL REV_1_090104.doc



H:CDM

SMBB Wet Weather Bacteria TMDL Implementation Plan
Task 6: Treatment and Management Options
Page 19

East Bay Municipal Utility District in Oakland, California are described below. The results of
research by the National Science Federation are also presented below. These data will be
used to develop an assumed treatment scheme and plant area per mgd of design capacity.

The primary purpose of the East Bay Municipal Utility District Wet Weather Facilities
Program is to reduce the frequency and volume of overflows during wet weather events
when the wastewater flows are very high (EBMUD, 2004). They operate three wet weather
treat plants to maximize the volume of wastewater delivered to their main wastewater
treatment plant and to assure that all wastewater entering the interceptor receives some
treatment prior to discharge (floatable removal, disinfection and dechlorination). These three
plants are the Oakport Wet Weather Treatment Plant, the San Antonio Creek Wet Weather
Treatment Plant, and the Point Isabel Wet Weather Treatment Facility. The San Antonio
Creek Plant, however, will not be presented as a model facility. It includes only grit removal
and chlorination/ dechlorination facilities because it is at a site that is too small to
accommodate sedimentation basins.’

The overall design criteria for the Wet Weather Facilities Program is handling the wastewater
flows during a 5-year rainfall event when the soil is saturated and the wastewater interceptors
are at capacity. It is estimated that all of these conditions occurring simultaneously has a 13
year return period. The current permit allows a discharge limit of 100 MG per year.

The treatment goal is to reduce the solids and pathogen load in the discharged effluent. The
discharge permits for the wet weather facilities could be modified in the future. It may be that
metals removal and other criteria will be added to the permit.

The Oakport plant is rated for 158 mgd and has a storage capacity of 2.85 million gallons. The

plant consists of a diversion structure, influent pump station, ten sedimentation basins, a

chlorination/ dechlorination system, standby diesel engine generator, control building and

associated inlet, outlet and effluent channels and outfall. If the volume of wet weather flow at

Oakport exceeds 2.85 million gallons (the storage capacity of sedimentation basins) prior to
the restoration of local interceptor capacity, the flow is treated and disposed via outfall.

This plant does not have solids handling facilities. Accumulated solids within the
sedimentation basins are washed into the local wastewater interceptor when capacity is
available.

The ten Oakport sedimentation basins are 20 feet wide by 200 feet long for a total area of
40,000 square feet and a surface loading rate of about 4,000 gallons per day per square foot.
This is a very high surface loading rate when compared to plants treating a more typical
wastewater. The recommended primary sedimentation tank surface loading rate for
unireated wastewater is 600 to 1,200 gallons per day per square foot (Metcalf and Eddy, 1972).
For the purposes of this study, it was assumed that these basins comprised half of the total
land area for the plant. Thus, an 80,000 square foot plant was assumed for the entire plant
(about 500 square feet per mgd).

TASK 6 TM FINAL REV_1_090104.doc



SMBB Wet Weather Bacteria TMDL Implementation Plan
Task 6: Treatment and Management Options
Page 20

The total construction cost for this plant in 1990 was about $25 M. This cost does not include
land acquisition. At an assumed escalation rate of 5 percent per year, this corresponds to a
current cost of $50M. At a design flowrate of 158 mgd, the unit capital cost for this plant is
$0.3 M/mgd.

The operations and maintenance cost for this plant is about $200,000. This is for materials
only and does not include labor costs. No personnel are assigned solely to the facility.
District staff members operate the site only during and after a wet weather event. In addition,
maintenance crews visit all of the wet weather facilities on a regular basis but are also
assigned to the District’s main wastewater treatment plant.

Because of the proposed operating scenario (passive diversion) and the variability of storm
events and soil moisture, the actual pattern and magnitude of flows is difficult to predict. On
the average, the plant is expected to be operated approximately 10 times per year and
discharge an average of 2.5 times per year. Correspondingly, the average yearly discharge
volume is approximately 38 million gallons (MG) while the maximum is estimated to be 272
MG. The plant discharges for relatively short periods. The average discharge is 8 hours/event
and 21 hours per year and the maximum expected discharge is expected to be 38 hours per
event and 102 hours per year. Based on these data, it is estimated that the unit O&M cost for
this facility is about $5,300/ MG for materials only.

The Point Isabel Wet Weather Treatment Facility provides dry weather pumping of
wastewater, up to 14 million gallons per day (mgd), to the main treatment and also provides
treatment of wet weather flows up to 100 mgd with a storage capacity of 3.0 million gallons.
The facility is equipped with a dry weather wet well that normally collects and pumps
wastewater to the treatment plant, but will overflow passive weirs into the wet weather wet
well and begin activation of the wet weather treatment facility for storm operation when
flows in the local interceptor reach capacity.

When the wet weather influent pump station is activated, pumps lift the diluted wastewater
through bar screens and then grit removal chambers. Flows then enter into eight
sedimentation basins from near the bottom of the influent channel so that scum and floatables
are removed. The sedimentation/storage basins provide primary sedimentation, chlorine
contact time and storage. Sodium hypochlorite for disinfection is injected into the wastewater
at the suction of each operating pump. Wet weather flows that exceed the capacity of the
sedimentation/storage basins flow into the effluent channel and are dechlorinated with
sodium bisulfite before discharging into San Francisco Bay through a 72-inch outfall. Solids
and stored wastewater are returned to the dry weather wet well and then pumped to the
District's main wastewater treatment plant.

The eight Pt. Isabel sedimentation basins are 20 feet wide by 210 feet long and for a total area
of 33,600 square feet and a loading rate of about 3,000 gallons per square foot. For the
purposes of this study, it was assumed that these basins comprise half of the total land area
for the plant. Thus, a 67,000 square foot plant was assumed for the entire plant (about 670
square feet per mgd).

TASK 6 TM FINAL REV_1_090104.doc



CH:CDM

SMBB Wet Weather Bacteria TMDL Implementation Plan
Task 6: Treatment and Management Options
Page 21

The total construction cost for this plant in 1993 was about $25 M. This cost does not include
land acquisition. At an assumed escalation rate of 5 percent per year, this corresponds to a
current cost of $43M. At a design flowrate of 100 mgd, the unit capital cost for this plant is
$0.4 M/ mgd.

A high degree of variability is expected from storm to storm and within each storm event. The
variability is also reflected in constituent characteristics of the wastewater. As a result, the
facility design emphasis was based on flexibility and passive flow control. The actual pattern
and magnitude of flows to the Point Isabel WWTF will be difficult to predict because of the
proposed operating scenario and the high variability of storm events and soil moisture. The
reported O&M cost for materials only for this plant is $32,200 per year. If the average O&M
cost of $5,300/MG for the Oakport plant is similar for this plant, this would correspond to an
average discharge of about 6 MG.

Small packaged systems using traditional treatment methods are also available to handle
flows from small watershed areas. An example of these systems treats dry weather runoff in
the creek upstream of the Paradise Cove area in Jurisdiction 1. This system operates at flows
at flows ranging from 60 to about 160 gpm. It consists of an 8,000-gallon pond to equalize
flow, a multimedia filter to remove solids; an organic clay filter to remove oil, grease, and
pesticides; and an ultraviolet disinfection system. Similar systems are in operation in the City
of Encinitas and on Aliso Creek in Orange County.

The capital cost of a system to treat about 150 gpm ranges from $150,000 to $250,000
depending on factors such as the level of automation. This corresponds to a unit cost of
$700,000 to $1.2M/mgd. The labor for these systems involves visiting the site a few times a
week to ensure that it is operating correctly and routine maintenance. Electricity is the only
operating expense as no consumable chemicals are used.

The National Science Federation conducted the Environmental Technology Verification (ETV)
testing program for Urban Wet Weather Technologies in 1999. The goal of this program was
to verify the operational performance of technologies applicable to the treatment of effluents
generated by wet weather conditions in urban areas - storm water discharges, combined
sewer overflows, or sanitary sewer overflows resulting from infiltration into the separate
sanitary sewer system. High rate sedimentation and ultraviolet disinfection were found to
meet many design goals (NSF. 1999). Their conclusion that high rate sedimentation appears
feasible is consistent with the high surface loading rates for the EBMUD plants. Using UV for
disinfection would eliminate the need for dechlorination and the potential for chlorinated
organics in the plant discharge.

Based on the design criteria presented above, it is assumed that traditional treatment would
consist of storage, influent pumping, bar screens to remove trash, sedimentation basins to
remove settleable solids such as grit and organic material, and disinfection. A sedimentation
tank surface loading rate on the order of 3,000 to 4,000 gpd/SF will be assumed. The assumed
footprint area for the treatment facilities would range up to about 700 square feet per mgd.

TASK 8 TM FINAL REV_1_080104.doc



SMBB We eather Bacteria TMDL Implementation Plan
Task 6: Treatment and Management Options
Page 22

Grit removal and fine screening would be considered in lieu of sedimentation if a site is very
constrained. UV disinfection should also be considered.

The option of treating wet weather runoff could be coupled with a reuse project either
initially or in the future. All or a portion of the effluent could be routed to a plant that would
provide filtration and disinfection to meet Title 22 requirements. Traditional treatments are
summarized in Table 4.

TMDL compliance method and | -No redugction in storm water volumes. Performance may not be good enotigh
performance - ] ) for non-bacteria-applications such as metals removal.

2.2.2.2 Storm Water Filtration Units

Storm water filtration units (see Figure 10) are available as proprietary filtration systems
equipped with vertical filter media that utilize filtration media specifically chosen to treat a
particular site’s pollutants of concern. In this case, the main constituent of concern is bacteria.

The performance of storm water filtration units is highly dependent on filter media. The
units alone have not been proven to reduce pollutant concentrations of flows with bacteria
loads to TDML discharge standards (requiring some 99.9% removal). They can, however, be
used in combination with other methods (such as biocides) to improve performance.
Effectiveness for bacteria applications is still undergoing testing.

Manufacturers have indicated that two media technologies currently being researched may
provide some level of bacteria control without creating residuals with toxicity characteristics
that would prohibit their use for surface water applications. These media are not currently
available for purchase, and estimated removal rates are not available. They have; however,
been used as pretreatment for suspended solids TSS, removals on the order of 80% and higher
are achjevable, depending on the media used.

Typical placement of these devices includes catch basins, manholes, and pre-cast
underground vaults that can be placed wherever space is available on-site and hydraulics
allow. A typical pre-cast structure measures 8 x 16’ in area. Filter cartridges have a

TASK 6 TM FINAL REV_1_090104.doc



SMBB Wet Weather Bacteria TMDL Implementation Plan
Task 6: Treatment and Management Options
Page 23

treatment flow of 15 gpm, and a typical pre-cast structure can house approximately 35

cartridges, allowing for a flow of 525 gpm. This corresponds to a unit size of about 200 square
feet/mgd.

A capital cost of $30,000 per mgd of flow to be treated is typical. Maintenance costs for
cleaning and/ or replacement of cartridges on an annual basis are on the order of $2,000 -
$5,000 for a typical system depending on number of cartridges and frequency of maintenance
and cell replacement (Harris, 2004). If the unit operated five times per year at a rate of 525
gpm for a duration of one day (3.8 MG/year), this O&M cost corresponds to a unit rate of
$500 to $1,300/MG. A summary of storm water filtration is provided in Table 5.

— FLOW SPREARER

LADDER

FLOW SPREADER

QUTLET PIPE

/
! INLET PIPE

PISCHARGE

M ENERGY DISSIPATOR
/ «— FILTRATION BAY
HIGH FLOW BYPASS —/ A

StormFiiter CAHIRIUGE 1\

Figure 10. Storm Water Filter schematic (from Stormwater Management, Inc)

TMDL__compI'ianCe method and No reductlon in. storm water volume erformance : good for Inon-bactena

performance . apphcatlons Further testlng needed cannot meet bacterla standards without
v v ] additional treatment v .

Site-related data

TASK 6 TM FINAL REV_1_090104.doc



a
o
=

SMBB Wet Weather Bacteria TMDL Implementation Plan
Task 6: Treatment and Management Options
Page 24

2.2.2.3 Advanced Oxidation

This technology uses fully fluidized biofilm carrier elements to provide attached-growth
aerobic treatment. It has typically been used to treat wastewater, but could be considered for
storm water applications as it has been shown to control fecal coliform to levels that are safe
for discharge. Removal efficiencies for fecal coliform are on the order of <2 MPN/100 ml.

Hydroxyl Systems™ is a proprietary system that provides this biological treatment
technology (see Figure 11 and Table 6). The system could treat storm water flows prior to
discharge to the receiving waters. The treatment system is modular and may be installed in
new or existing systems.

Typical placement is in above or below-ground tanks wherever space is available on-site and
hydraulics allow, as shown'in Figure 11. While system footprint varies with flowrate and
target contaminants, a housing size of 8’ x 40’ is typical.

The process includes the use of air, ozone or other oxidants as both positive flotation
mechanism (PFM) and as an oxidant of pollutants. The pollutant oxidation takes place in a
oxidation cell that contains the fluidized biofilm carrier elements. This technology is accepted
by some permitting agencies for groundwater contamination applications; the fact that this
technology is chlorine-free makes it more likely to be accepted by project regulatory agencies
for storm water treatment applications.

STORMWATER

T R A

ABOYE GROUND
CONTROL BIRLDING

GROSS
POLLUTANT
ELIMINATION

DEVICE  ABOVE DR BELOW
GROUND TANKAGE

Figure 11. Hydroxyl Treatment System for Storm Water Applications

TASK 6 TM FINAL REV_1_090104.doc



SMBB Wet Weather Bacteria TMDL Implementation Plan
Task 6: Treatment and Management Options
Page 25

TMDL compllance method and 2

Site-related data ) | This system’ would include a 60,000 gallon tank and would requnre anh ‘area of
24 feet by 54 feet (1,300 square feet).

2.2.2.4 Peracetic Acid (PAA)

PAA is an emerging product that can be used in storm water treatment. PAA is a stabilized
equilibrium solution concentrate that is a mixture of peracetic acid, acetic acid, and hydrogen
peroxide. It is primarily used as a disinfectant that acts through oxidation. PAA is more
effective than chlorine dioxide and has virtually no odor at end-use concentrations. It
degrades to water, carbon and oxygen. It does not have disinfection byproducts like chlorine,
but does have a residual concentration. These features make PAA a good alternative to
common disinfectants such as chlorine, potassium permanganate, or hydrogen peroxide
alone. PAA is primarily used in the food and beverage industry, but it also has potential
wastewater and storm water treatment applications. Removal eff1c1en01es for bacteria depend
on % PAA, dosage, length of contact and bacteria type.

Placement of PAA treatment systems depends on application; such systems are most likely to
be placed in underground treatment tanks wherever space is available on-site and hydraulics
allow. Manufacturers indicate that application rates should run less than 20 mg/L and

" typically between 5 mg/L and 10 mg/L. PAA systems generally see removals on the order of
90% and higher for 1-3 hours of contact time.

Costs depend on concentration of PAA (either 6% or 15%), method of application, and include
initial purchase and installation of treatment system, purchase of PAA, and maintenance
requirements.

PAA has been approved for discharge to land; discharge to surface waters will require
obtaining a permit from the applicable project regulatory agency. Residual PAA
concentrations and additional permitting requirements remain a concern. See Table 7 for a
summary of Peracetic Acid.

TASK 6 TM FINAL REV_1_020104.doc



SMBB Wet eather Bacteria TMDL Implementation Plan
Task 6: Treatment and Management Options
Page 26

2.2.2.5 Subsurface Flow Constructed Wetlands

Constructed wetlands provide an effective means of treating surface water, urban runoff and
wastewater. Free-water-surface constructed wetlands (FWSCWs) are characterized by open
water, a variety of submerged and emergent aquatic plants and varying degrees of depth. In
sub-surface flow constructed wetlands (SSFCWs), water flows beneath the surface through a
grave] matrix out of which wetland plants grow. The gravel provides an approximate
thousand-fold increase in surface area for the growth of bacterial biofilms that increase the
rate of contaminant degradation. Within the gravel matrix there are distinct oxygen rich
(aerobic) and oxygen free (anaerobic) zones where specific microbial processes take place. In
both cases, the majority of water treatment is a function of microbial processes on the FWSCW
bottom or the biofilm covering the gravel in the SSFCW. The SSFCWs have gained
popularity, because the water level is maintained below the media surface thus controlling
odor and there is less likelihood of avian nutrient loading (bird droppings). In addition, there
are fewer vector (mosquito) issues associated with SSFCW.

Constituents Targeted

SSFCWs have been studied for over 25 years and showed that they are highly effective in the
removal of nitrogen (ammonium, nitrate and nitrite), phosphorus (organically bound-P and
orthophosphate), suspended solids, biochemical oxygen demand (BOD), heavy metals and
pathogenic microorganisms including protozoans (e.g. Giardia), bacteria (coliforms, fecal
coliforms and other pathogens) and viruses (bacterial and human). The degree of constituent
removal is most often a function of the loading rate, residence time and available carbon
(BOD) to drive the microbial processes. Nitrogen is removed via microbial denitrification
where the nitrate is converted to nitrogen gas. Phosphorus is taken up by plants and bacteria
for metabolic purposes and also precipitates as calcium phosphate on the gravel. Heavy
metals either adsorb to the biofilm or form insoluble metal sulfides. The pathogenic
organisms often adsorb to the biofilm and are inactivated by the bacterial enzymes, viruses,
and plant secretions or eaten by grazing protozoans.

The general range of nitrogen removal is 85-99% for a 4-8 day residence time. Similar percent
removals were found heavy metals such as copper, zinc and cadmium in SSF with a 5-day

TASK 6 TM FINAL REV_1_090104.doc




:CDM

SMBB Wet Weather Bacteria TMDL Implementation Plan
Task 6: Treatment and Management Options
Page 27

residence time. Indicator bacteria such as total coliform bacteria had a two-log or 99%
reduction, fecal coliform bacteria had a three-log or 99.9% reduction and human/bacterial
viruses had a 99% reduction with a 5-day retention time.

SSFCW Design

As currently tested by the Orange County Water District (personal communication with
Stephen Lyon, OCWD,). The SSFCWs typically are three feet deep and rectangular with the
influent applied across the shorter axis. The gravel matrix can use 3/8" or 3/4" pea gravel
(see Figure 12). The smaller gravel provides more surface area, but if the application is for
non-point source surface waters there can be substantial deposition of non-degradable
suspended solids that could lead to clogging. The 3/4" gravel would allow greater porosity
and less likelihood of clogging . Construction of a SSFCW begins with cutting into the
ground and putting in either a base such as concrete or bentonite clay or some form of
impermeable liner such as Hypolon or PVC sheeting. The base has a 1% slope to facilitate the
flow and the plumbing is standard schedule 40 PVC tubing.

influent

| % slope blow ot pipes " collection pipe effluent

Figure 12. Typical SSF Constructed Wetland Configuration based on OCWD Research

One group of local plants that has been very successful is bulrushes (genus Scirpus). They
have a deep root system that allows for the transport of oxygen to the anaerobic zone to allow
for nitrification of the ammonium and subsequent denitrification of the nitrate. The
sequential aerobic and anaerobic zones throughout the wetland improve the possibility of
removing/ oxidizing/reducing any contaminant in the influent.

A residence time of at least 48 hours would be necessary to impart a partial treatment of the
influent. The values on constituent removal listed above were from studies using primary,
secondary and dairy farm wastewater. Surface runoff should have far lower levels of
contaminants as so should require shorter treatment times.

A typical system configuration would be a cell that is 3.5 feet deep by 100 feet wide by 162
feet long. With an estimated porosity of 0.45 this cell would accommodate a flow of up to

TASK 6 TM FINAL REV_1_090104.doc



:coM

SMBB WetWeather Bacteria TMDL Implementation Plan
Task 6: Treatment and Management Options
Page 28

121,000 gallons per day. This corresponds to an area of 7.6 gpd/SF, 131,600 SF/mgd, 3
acres/mgd.

Initial costs for subsurface wetlands are estimated at $26,000 to $55,000 per acre of wetland
constructed; excavation and plants make up the bulk of this cost. Maintenance costs are
usually a percentage of the capital cost. Specific cost data was not available for this study.

Operation and Maintenance

Once constructed, the SSFCWs need relatively little maintenance. The flow rates should be
checked on a weekly basis and the plants should be harvested each year prior to the spring
growth cycle. The mulched plants could go into digester tanks to act as a carbon-rich feed
source to drive denitrification and other microbial activities. The SSFCW is constructed such
that if there is no inflow, the subsurface water level will be maintained save for losses due to
evapotranspiration. If there is no inflow for more that two weeks, water should be added to
keep the plants from drying out. Prior to the rainy season, the accumulated silt should be
flushed out and removed. '

Advantages

Since this is a built structure it is far easier to control the physical/chemical/biological
processes that occur within the wetland without having to deal with issues such as
endangered species habitat, vector control or other aspects of permitting. It also offers the
possibility of controlling the residence time that has a direct impact on the quality of the
effluent. This technology is accepted by all project permitting agencies.

See Table 8 for a summary of Subsurface Flow Constructed Wetlands.

2.2.3 Capture, Store, Treat and Beneficially Reuse

This option involves diverting collected urban runoff, storing it as necessary, treating it, and

- beneficially reusing it as irrigation supply. Reuse options include landscape irrigation,
industrial use, toilet flushing in buildings with dual piping systems, and other non-potable
water uses. The Santa Monica Urban Runoff Recycling Facility (SMURRF), formerly the Santa
Monica Dry-Weather Runoff Reclamation Facility (DWRRF), can be used as a model for the

TASK 6 TM FINAL REV_1_090104.doc



SMBB Wet Weather Bacteria TMDL Implementation Plan
Task 6: Treatment and Management Options
Page 29

treatment plant that would be required to treat the runoff. It must be recognized that the
SMURREF was designed to collect and treat dry weather runoff from two storm drains in the
City of Santa Monica (the Pico-Kenter and Santa Monica Pier Storm Drains). Thus, it was
designed to accommodate a relatively small and constant flow.

The SMURREF has an average capacity of 500,000 gallons per day (gpd) and a peak capacity
750,000 gpd (Antich, 2002). It employs a rotating drum screen and cyclone-type grit chamber
to remove grit, small particles and debris, a dissolved air floatation (DAF) system to remove
oil and grease, microfiltration and ultraviolet (UV) disinfection. A simplified schematic flow
diagram of the SMURREF is presented in 13.

The finished water is used for landscape irrigation at various sites. Since there are no water
reclamation regulations dealing with storm drain runoff, the SMURRF was designed to
produce California Department of Health Services (DHS) Title 22 effluent for biological
oxidation (CH2M HILL et al., 1997). This means that the effluent will meet the turbidity and
disinfection criteria for irrigation in unrestricted access areas. The SMURRF does not include
facilities to remove total dissolved solids (TDS). However, treatment processes that do not
increase TDS were selected. For example, ultraviolet (UV) disinfection was selected instead of
chlorine disinfection because the chlorination equipment requires the addition of chlorine and
sulfur dioxide, which result in increased TDS levels. The SMURRF was designed to achieve a
TDS limit of 1,000 mg/L. Space has been allocated for the future installation of reverse
osmosis (RO) facilities should the need arise.

Rotating Grit ? Influent Microfitration f»f UV p-»f  Finished i
Drum Chamber | Flow 4 Water - T
creel . | Equalization | e S Storage i Offsite

. . o Tank ; . @ Tank  Reuse

A

y

F I N

Flow Stream Designators

From To

Storm Moss (1) Preliminary Influent (6) Microfiltration Effluent
Drain  Avenue (2a) Screenings (7) Final Effluent

Pump Pump (2b) Grit (8) Physical Treatment Waste
Station  Station

Figure 13. SMURFF Schematic Flow

(3) Preliminary Effluent
(4) Physical Treatment Influent
(5) Physical Treatment Effluent

(9) Filter Waste Sludge
(10) Total Flow to Moss Av. PS
(11) Plant Waler, Total

The total capital costs for the SMURRF were $9 million. Of this, about $6.3 million was for
treatment, and $2.7 million was for the distribution system. Approximately 12% of the plant

cost, or $750,000, was related to architectural components specifically designed to incorporate
public art and education. A 500,000-gallon tank for the raw and treated water was designed to
accommodate tight site conditions. One side of the tank is a retaining wall for a highway

TASK 6 TM FINAL REV_1_090104.doc



H:CDM

Sgerr.

SMBB Wet Weather Bacteria TMDL Implementation Plan
Task 6: Treatment and Management Options
Page 30

on/off ramp (Pacific Coast Highway) The estimated cost of storm water treatment is
estimated at $2.9 million ($5.80/ gal. or $5.8M/MGD).

A similar facility to treat wet weather runoff would be much larger and would require large
storage volumes upstream and downstream of the plant. The treatment process, however,
would probably be similar. See Table 8 for a summary of the Capture, Store, Treat and
Beneficially Reuse option.

TMDL: COmblfiance method and Should meet TMDL d_fscharge requi.re.ments. No applications/data to confirm
performan : ‘ for wet weather ranoff usage

Site-related data No data available

2.2.4 Capture, Store, Treat and Inject

This option deals with disposal by injection back into the groundwater table on a large scale.
Subsections 2.1.3.5 and 6 address some of the physical limitations of infiltration on a small
scale. Technical Memorandum 3 will address some of the regulatory requirements of
injection.

As defined in the Task 5 Technical Memorandum, there appears to be no options for
infiltrating runoff on a large scale within the Jurisdiction 2 and 3 areas. There may be options
to transport runoff to the San Fernando Valley area where the soils types are more
appropriate for infiltration. This, however, would appear to be an uneconomical option. For
this purposes of this study, it is assumed that Title 22 treatment similar to that required for
beneficial reuse would be required to accommodate this option.

2.2.5 Extend Outfall and Discharge to Ocean

This option involves disposing of runoff using ocean outfalls so that beach impacts are
minimized. It should be noted that this option is not consistent with the integrated water
resources management approach that is a goal of this study. The runoff would be treated
solely as a waste without regard to potential beneficial use opportunities.

An outfall system generally consists of an inlet structure, pumps, an outfall pipe, and
diffusers to distribute the flow over a wide area to promote dilution. Considerations in
designing an outfall system include the outfall length and frequency of use.

TASK 6 TM FINAL REV_1_090104.doc



SMBB Wet Weather Bacteria TMDL Implementation Plan
Task 6: Treatment and Management Options
Page 31

The length of an outfall must be adequate to get beyond the wave wash and to attain proper
dispersion to reduce the possibility of the discharge flowing back to the beach area. As an
example, the required length for an outfall disposing of wastewater treated to a primary
treatment level is 3,300 feet (Metcalf and Eddy, 1972).

With regard to frequency of use, an outfall can easily become plugged by settled solids or by
bacterial growth if a minimum velocity, generally above 2 feet/ sec, is not maintained (Metcalf
and Eddy, 1972). Bacterial growth can plug outfall diffusers quickly if flow is not maintained.
Thus, if flows are sporadic throughout the year, an alternate flow source would be required to
maintain a minimum flow in the outfall.

The alternatives for a constructing an outfall system to dispose of wet weather runoff in the
Jurisdiction 2/3 region include extending each existing outfall, building a new one, or using
an existing outfall. For this study, it was assumed that extending the existing outfalls or
constructing a new outfall would not be feasible due to the difficulty of gaining regulatory
approval and the high cost of constructing long pipes in marine conditions. One option that
could be considered is using the one-mile outfall at the Hyperion Treatment Plant.

The HTP has three ocean outfalls: one-mile, five-mile and seven-mile. The one-mile outfall
was put in operation in 1951. By the mid-1950s, further clean up of the recreational waters in